A Hp ] A ]
CNA T&EgTiNJG EM A:
Sl

CNAS LO748 170014233963

DA AT

NO.1120110692
& N IR F
Test Report

BR ik o EERTREYAIE HB62466600F 3.8V 2400mAh 9. 12Wh

Name of-Sample Rechargeable Li-ion.Polymer Battery H8624666RDW
: 3.8V 2400mAh 9. 12Wh

Ajebfs:  CEE GRED BTHRAT

COHSigI’lOl‘: SCUD(FUJTIAN) Electronics Co., Lieds

h ‘gﬁ L]

#lry Testing Co., Ltd.



B i

b T RRA R A PR3]
oA R E
Shanghai Research Institute of Chemical Industry
Testing Co., Ltd. Test Report

NO. 1120110692

1/11
S5 d o THY ik HB624666RDW 3. 8V 2400mAh 9. 12Wh
o 4 AR Chinese
Name of Sample ®5x Rechargeable Li—ion Polvmer Batterv HB624666RDW 3.8V 2400mAh 9. 12Wh
English
Ha%T 1120110692
Sample No.
—”}#ﬁ-‘?{i RER GRE BTATRAG
Consignor SCUD(FUJIAN) Electronies Co., Ltd.
R CEM ) LTHRAT
Manufacturer SCUD (FUJIAN) Electronies Co., Ltd.
FP—— Al (TR IS SRR ST SR AT Y
ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 UNITED NATIONS “Recommendations on the TRANSPORT
Test method OF DANGEROUS GOODS”™ Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 6 Amend. ]
Section 38.3
¥ ARk CBEHE CGeTREREERNENT R RASRHETFIT)
ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 UNITED NATIONS "Recommendations on the TRANSPORT
Criterion OF DANGERQUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 6 Amend. 1
: Section 38.3
= RS - .
A#‘“’ P o RE R
phearance Black Plastics cement shell
e B 2020-11-30 #plAie B 2020-12-04 ~ 2020-12-25
Accepted Date Test Date
Bl B Tel ERRRL ;3 R B vl s AME R B bzl R
= Altitude simulation, Thermal test,Vibration, Shock, External short
Test ltems circuit, Crush, Overcharge, Forced discharge
Z, ZEMNTEEESR O e RYERaitt W AkET M)
ST/SG/AC. 10/11/Rev. 6 Amend. 1 38. 3fpifEuisk. =T
o) 4 6 The sample has passed the test items of UNITED NATI -,,\I'I”R\'ggoﬁlﬁ pdatipns on the
TRANSPORT OF DANGERQUS GOODS” Manual of Tests and Fri eﬁi’é‘ BT, /-ﬂ,/a‘ /11/Rev. 6
Conclusion Amend. 1 38. 3 ;\;‘-:\J fg/j—;
B 3 (D4 e >
&ix
Comment
E IR SR / R A
Consignor /
Address Post Code
Wt 772 T B ?; %4l
Approver: "Z/ = Checker: o/ Compiler:

R

Title:

HLR T (Vice chief engineer)
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R B L AR

Name of Test

HRERIATEFKT

Standard requirement or The

HmsE R

AR E#

&z

No. " Clsuse Numbar of Staridaid Test Result | Conclusion | Remark
B (0 THEE el o5 A
Ak HETAED ST/SG/AC. 10/11/Rev. 6 Amend. | 383 | I 1
1 : It | See Appendix 1 &)
A_ltltUd’e L'\ ;\!z!nu;}l r-E.' Tests i'f“[] C;'ilu}'ia—{ . Passed
simulation ST/SG/AC, 1O/1 1/ Rev. b Amend, 1 Section
a3 Test T. |
WAE LT RER EESHET Bk
HETEY ST/SG/AC. 10711/ Rev. 6 Amend. 1 38.3 | WP 2
2 RlliE Ef\.'iﬁ'l' 2 - k ;Lmz{ endix 2 ok
eg Ap) X £ W |
Thermal test LN Manual of Tests and Criteria e Passed
ST/ASG/AC. 10/T1/Rev. 6 Amend. 1 Section —
A8 3 Test T.2
WAl (ot e it LB
w3l &igﬂ‘ ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | B 3 o
3 2 : T, 3 See Appendix 3 Tt
Vibration I_\ r'lfil\]'llfu'rl:l I.ﬂ,l TL;S{.R i?l".d 1’.‘.1'1'[.1.-!'1';_-‘ ; kR ) Passed
ST/SG/AC 10/11 /Rev. B Amend. | Section
38 3 Test T.8
BGE T RRIEnn 2 S
?q] ‘Eﬁ '{f?{%?—!%??})'ST,-"'H{L:’A{J.'l{i.r’]I_a"Ruv‘ 6 Amendi1 38,3 | Wi 4 "
1 Ak See Appendix 4 &
Shock UN Manual of Tests and Criteria R Passed
ST/SGAAC. 10/11/Rev. 6 Amend. 1 Scction =
383 Test T.4
PR T IR TTERE T WA
B BOST/SGAAC. 10711/ Rev, 6 Amend. 1 38. 3 HESA: 5
_ HME % el W2 5 -
2 bgn L. 2 See Appendix 5 [=]
External short |[in vanual of Tests and Criteria ¥ Passed
circuit ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section
3B.3 Test T.a
el (e fale Eiin B olie ks
HB}:— HETED ST/SG/AC, 10/11/Rev. 6 Amend. T 38,5 | WELZE 6
6 Coiish ll,“i!}:.!'[-h'] o Wt i et See Appendix 6 kg
. 1r:u{ o Tests and Criteria Passed
ST/SG/ZAC. 10411 /Rev. 6 Amend. 1 Section
383 Test T.6
B (el feEimn 2 s
] HEFHEY ST/SG/AC. 10/11/Rev. 6 Amend. | 38.3 | WEH 3 7
7 Overcharge l:t’j{*\T ?-I e AR See Appendix 7 GEi
L\‘ :\f!riﬁ.U.i of T(:.‘-.L.‘-, ".” Lf"lLL‘H;! . Passed
ST/ASGAAC, 10/11/Rev. 6 Amend. | Section
38.3 Test. T. 7
BA c"f:ﬁ'i.i}ﬁfvﬁﬂif__:‘fléiﬁ{Jiﬂii% Wb
" Er el ﬁ;#;; ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 Sy‘il_p{gfg 8 s & A~
. 4 4 ee Appendix 8 i
Forced dlscharge ].\ \?;t[}ll.‘[] frij Tn:f;!.‘\‘ ;?nd L'.l‘iim‘ié! . o P?IxSSi:’d
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Seetion
8.9 Test T. 8
S SRHEIE - 20 C—24°C R BIueIE /%
" . 1 - ey ot 5 -t - 1 1 1 s 'fc?f
Test Efwironment Ambient temperature:20°C-247C:Ambient humidity:/%
Condition
HR R B ;
S aBBREA Test Item
4
M = 2 P =
Subcontracted Test sbxkz | AR / L
Condition Subcontracted | Name Post Code
Laboratory | 33k %z
Address Tel

oo

LV o AW
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A% ] WMTA LA | AR
No. Name of Test Items Altitude simulation
#e | Hara BEH boee BEE A g gk | M4 eE| i
%5 Sample Status RE FReE RE F#& 4 E | Mass Loss | Residual |I%E
Sample Mass OoCcv Mass ocv OCV  |Other
No. /g A ‘g AY; % % Event
001 | jroesn® o | 40,7042 [ 4.37 | 40.7060 | 4.37 0.00 | 100.00 | o
002 | aouefh | 40815 | 436 | 40.8130 | 4.36 0.00 | 100.00 | o
003 | iomiset | 40,8083 | 4.38 | 40.8086 | 4.38 0.00 | 100.00 | o
004 | oeqomERe | 40.6895 | 4.37 | 40.6901 | 4.37 0.00 | 100.00 | ©
005 | et | 407823 | 437 | 40.7827 | 4.37 0.00 | 100.00 | ©
006 | sopriea 7407569 | 4.380 4007573 | 4.97 0.00 99.77 | ©
007 | peoeprearon Sl luan. 8011 (F 488 | 40.8013 [ 4.39 0.00 | 100.00 | o
008 | plXYomaRd, | 40,775 ) 4.37%.] 40.7185 | 4.37 0.00 | 100.00 | ©
009 | pocyorht | 40.7515 | 4.37 | 40.7527 | 4.37 0.00 100.00 | ©
010 | poepnerd | 40.7152 | 4.38 | 40.7159 | 4.38 0.00 | 100.00 | ©
3 s pome L;‘ ;::.;;::; onal ly
Hix: L-R V-mA D-#ik R-#E F-R K 0-LeRE. LAA. LK. LHE. TAEK.

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly.No Rupture & No Fire.
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Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage No Venting,
No Disassembly,No Rupture & No Fire.

SRICI Testing Co., Ltd. Test Report— Appendix 2 NO. 1120110692
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A5 9 AR B AR IR
No. Name of Test [tems Thermal test
s B2k A RIEA] Before RIS After EEmL| #ewE e
%5 Sample Status RE |FaE RE FF 3%, /& | Mass Loss| Residual | L%
Sample MﬂSS OCV Mass OCV OCV Olhel'
No. /g Y /g N /% 1% Event
ICYCS A A . 1 3 - . ; .
001 6e Tulty dharged | 40,7080 4. 37 40. 6959 4.30 0.02 98. 40 0
002 | iRl | 40.8130 | 4.36 | 40.8038 |  4.29 0.02 | 98.39 | o
003 | iocieit | 40.8086 | 4.38 | 40.8003 | 4.30 0.02 | 98.17 | o
CYCSE4 Fi b ; o : .
004 e P by chemees: || 108901 4.37 40. 6814 4. 30 0. 02 98. 40 )
= ICYCSE 4 fely ol il q o v ; 4
005 ol R st | ALY 4.37 40. 7740 L 30 0. 02 98. 40 0
006 | pencroredion f MRGOAEra 1T 4. 30 | 4. 00 0.02 | 98.40 | o
007 | et €fag. 2013 1 488 | 40.7022 | | 4.30 0. 02 97.95 | ©
2ACYCHEAS Fi e i : T _
008 | oacve Fully chiBumnl 2017485 4,37 40, 7095 4.30 0. 02 98. 40 0
20CYCHE AT Aa Tl = A T 1 9 g ~
009 | 950y Fully charged | 40- 7527 . 37 40. 7434 4,29 0. 02 98. 17 0
25CYCHE A Al - ‘ 4 ‘ -
010 | sseve vutiy cheruss | 40- 7189 1. 38 40. 7071 4, 30 0. 02 98. 17 0
af s fThis space intentionally
-J‘ X f I [ Ivf'l.I ]:Iamlk]
&k L-WhH V-RmA D-MA R-3E F-RX -k, LAA. AMA. LHA LK,
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B 3 BRAAR L4 | K
No. Name of Test Items | yibration
. s o
#a | HaRs RN i RBE Mer | ggims | saes | ke
%5 Sample Status & FROE HE FF3&d, JE | Mass Loss | Residual | 3L %
Sample Mass oCcV Mass oCcvV ocv Other
No. g IAY g AV /% % Event
001 | |yeireh® o 140.6959 | 4.30 | 40.6969 | 4.30 0.00 | 100.00 | o
5 LCYCHE AR AE ; y 4«
002 1CYC Fully charged 40. 8038 4.29 40. 8041 4. 29 0. 00 100. 00 0
. 1CYCTE 4 7Rl QY > - : A
003 [CYC Ful 1y charaed 40. 8003 4. 30 40. 8005 4. 30 0. 00 100. 00 0
1CYCsE A el " . . 3 :
004 ICYC Fully charged 40. 6814 4.30 40. 6816 4. 30 0. 00 100. 00 0
= ICYCSE ATl mr 41 ; - :
005 [CYE Fully charged 40. 7740 4. 30 40. 7747 4. 30 0. 00 100. 00 0
: 250V ATl : :
006 | ecve Fuite chacged | 40.7491 | 4.30,0 ['40.7494 [ 4.30 0.00 | 100.00 | o
007 | periondimeiilag 7902 | = 4,405 | 40.7925 |04 30 0.00 | 100.00 [ o
2ACYCTE A AL = ; - . -
008 SEEYE Fol I_V' chargid.. | 40, T35 4.30 40. 7098 4.30 0. 00 100. 00 0
2CVCTEA T g ap .
009 S r-‘uﬁ; charged | 40- 7434 4.29 40. 7436 4.29 0.00 100. 00 0]
250YC A : e
010 | yoeve Fully charged | 40-7071 | 4.30 | 40.7073 1. 30 0. 00 100. 00 0
v oo |This space intentional Iy
A FEH " left hLI nnLk
Hix: -k V-RA D-AHK R-E F-2K 0-LEk. LKA, LBAK. LRE. LK.

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
Ne Disassembly,No Rupture & No Fire.
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A5 ) Bp AR B 4 AR ity
No. Name of Test Items Shock
% ‘., __,{_ 23 1 Af -
gg,-%— g ‘T St“‘ts X }ﬁ}% FFkd /E )ﬁ‘_‘% 3% 4, /& | Mass Loss | Residual i')ﬂ,?»
ST ARRESAER Mass ocv Mass ocv ocv Other
N 5 /g AV g IV % % Event
001 | el 1406969 | 4.30 | 40.7020 | 4.30 0. 00 100.00 | o
002 | ekt o | 40.8041| 4.29 | 40.8094 [ 4.29 0. 00 100.00 | o
003 | oieEERL | 40.8005| 4.30 | 40.8055 | 4.30 0.00 | 100.00 | o
004 | |oeroeEf® | 40.6816| 4.30 | 40.6862 | 4.30 0. 00 100.00 | o
005 | ,iCiCRERS | g0.77a7| 430 | 40.7792 | 4.30 0.00 | 100.00 | o
006 | jpiremanty 1 407404 | 4308 ' 40.7545 | 4.30 0.00 | 100.00 | o
007 | jpoidRt | 407925 | 4.30 | 40.7966 | 4.30 0.00 | 100.00 | o
008 | it Lo la0it098 | 4.30° |sd0urdss [ 4.30 0.00 | 100.00 | o
2ACYCHEA Al e : ” ;
009 Z5CYC Fully charged 40 f’igb 4. 29 40 i 48] 4. 249 U. 0() 100 OO (0]
010 | e Nma®E 1 a0.7073| 430 | 40.7116 | 4.29 0. 00 99.77 | o
J.- |‘§ EThiR sp:lln:‘]_L[ rLllL;E_llk[nn::l ly

&ix: L-hR V-RA DR R-3E F-R K - k. LBEA. LK. LEE. LK.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.




o |

AL TERAE A P4
S M R L -MER S
SRICI Testing Co., Ltd. Test Report—Appendix 9  NO. 1120110692

7/11
] 5 R B 4 AR oM %

No. Name of Test Items External short circuit
e HaRA e AR
Sample No. Sample Status ime b)\tem;%'remperature Other Event

001 {61C Pedly shasyst 59. 4 0

002 lL&éC[Eﬁ]”ij\chhlzillgsd 57. 4 0

003 1(\%%?7?;13;;.9@ a7.3 0

004 l(,\(lf(ly“ﬁl)li:r\cﬁhj:’gcd 57.9 o

005 LCIC Fulry abassed 57.9 0

006 25&2(?&??&155“& 58.9 0

a0y 25(\28(?‘513?3:‘2:%@(! 59.4 0

008 iat‘f?(q;‘i?lj\jli::%gui 58.8 0

009 Jﬁifgt;gf??\ﬁfbsd 58. 5 0

0o zjﬁzgclwgﬁjfﬁlgw 98.7 g
SR This space ]'[ll:lfi:']l:ki onally left

i DR R-#RE F-RK 0-AMh. ARK. RHKA.
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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5 6 AR A B L AR EFigan

No. Name of Test [tems Crush
Hahs HakA i s SIS
Sample No. Sample Status Max. E}(temﬁgremperatl.lre Other Event
o1 SEIC G, oomoriy 19.8 0
U1z e SA OSZZT; ty ke 2
013 LCYC 50% Caneity 19.8 0
014 LCYC 508 Capaeity 19.6 0
020 25CYC SORFFE 19.5 0

25CYC 50% Capacity

N This space intentionally left
A FEtE blank

&iE: DA F-RK O-RMRIk. ALK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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55 : RARE 54 |kl
No. Name of Test Items Overcharge
Hoh5 H KA eI %
Sample No. Sample Status Other Event
- 1CYCHE 4 At 0
1CYC Fully charged
1CYCHE4s et
o 0
022 1CYC Fully charged
o ICYCTEATart 0
023 1CYC Fully charged
; 1CYCHE 4 fHe 0
021 1CYC Fully charged
o 25CYCoE A u il
025 25CYC Fully charged i
4 25CYCHL e 0
026 25CYC Fully charged
= 25CYCHE R
027 95CYC Fully charged Y
028 25CYCoe 4Rl 0

25CYC Fully charged

D=

This space intentionally left blank

&ii: D-fRk F-AZK 0-RMik. ALK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

-
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A% 8 KRR B 4 A SRR
No. Name of Test Items Forced discharge
Hah5 kA AL
Sample No. Sample Status Oither Eveiit

029 1CYC lri?l%iu?lb'i{&alged 0

030 1eve ]F(L\](;:J /L!;ITJ-’:?S{L]E% rged 0

031 1CYC llit\l[]J\L ?iJ;QCTlgarged 0

032 1CYC lfﬁ?fl'?\? Ehlhftljin ged O

033 1CYC ]F(quL 1}} f';,ff:}?, rged 0

034 1CYC 1!"?1(1}\? %ijfcﬁlrgwd 0

035 10YC li(;}lcl%\?{:;ﬁiﬁlgod 0

036 1CYC l]'ilY]LI{h {g;}fcll?argﬂd O

037 16YC lfgﬂf%i]ﬁrﬁargcdi &

038 1CYC 115?5% jlﬁfrr}?a rged 0

039 A‘if\[zr;:{u\l(lj}\? ?ﬂrjfi}}?&] rged 0

040 ;f.scvn? El(:?lrlj\t /21\:1{%]}:‘ rged O

041 250 \lzsrtu\ltljih /t‘j?fcll%arged 0

042 ESCY('E EF{JJT\L ?;i}):.j#m-ged 0

043 25(YL‘2 T:lrll\L ?:Jff?lln ged 0

044 1-3!3(‘.\'[_%35[f :?l(lJ\G ?l:ibfclfjarged 0

045 zﬁm#ﬂ qr(l?f ]J} /{;ﬁi{#; rged O

e e

046 25CY L%EEE:I{ ly ‘?hhjr]]?‘a reed 0

047 25(3\((?5!5:1}:1[‘]}55 %ifﬁ‘if‘a rged 0

018 R i e 0

Hix: D-fRR F-A2 K O-RffR. AKX,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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lg“ IS 2217-2548
1_)Huaw9l Technologies (Thailand) Co., Ltd.

| IS 16046(Part 2)/IEC 62133-2
E}E[ﬂ 2020-11-26

ST 9QELACKB26
@Y Got1ss R-XXXXXXXX
i ) www.bis.qov.in

2 M AR IZS M Rated Capacity/’8 248 2 2400mAh/9.12Wh
R /AR /Rated Voltage/ 'S 24T & 3.8V
?‘E%ﬂﬂ%’]@ﬁ/umired Charge Voltage: 4.35V




